H>* Content

—. HhE LR G2 Central Motor COMPOSHION..........cceveveveeeeceeeeeeeresssesenenaeas 1
1.1 BHLWE 1-2 fli7n: Complete motor as shown in Figure 1-2 .......cceeeeveeeeeevreeennne. 2

1.2 BEHLEHE F AR F 3 AP 1-3 FTzs:  Complete motor includes main body

and chain wheel, as Shown in FIGUre 1-3 .......coooiiiiiiiiiieccieececieee e e 2
1.3 FAR = K- anbd 2-4 Frzx: Three main parts as shown in figure 2-4.................. 3
1.4 FAREAHAF AR 1-5: The remaining parts as shown in figure 1-5................... 4
—. hE BV RG AR ERE
B L R G EB PR ENARFE Central motor disassembly process........ocevceceeevevceceeeeeenennae. 5
2.1 FE FEHLZEIE T Central motor repair Kit.......oeveveveeeeceeccecceeeeeeeeeeseseeeeeseseenenns 5
22 b, EtR. PR HAFYRED Chainwheel,cover,dust cover disassembly............. 5
2.3 HIHL)G T IFE Motor rear cover disassembly..........c.oceveveveverereeeecceeeeeeeeseeesesesesenns 6
2.4 P5BE R HR ZH 14 Disassemble gear Wheel .........c.cucvcvevcueececucecececeeeeeseseeeseeessssesesnenns 7
2.5 P78 S 201 Disassemble tOrQUE SENSOT .........vveeeeereeeseeeeeeeseeeeeeseeseeeeeseeesesesens 8
2.6 PRl AR 4L1E & FHLZLE Disassemble controller and Motor ...........c..vvuveeenee. 9
=. T BN R L RFE Central motor installation process...........cvevceveeveene. 12
3.1 FEHI B 2205 Controller INStallation...........c..cveeveeeeesecieeieeeseieessss e, 12
3.2 FHLALLEAI 2225 MOtOr inStallation .........cveerveseesrieeessesisesssessssssss st 12
3.3 JIH 222, Torque sensor installation..........c.c.eveveueveveuceeececeeeeeeee e 14



—. PEHEIRGHR

Central Motor Composition

AHUHN LG o o 4 e AL AR B, AR 0 3 Ko

A EHlgArE, Wi 1-1 s,

The central motor is composed of chain wheel and motor main body. The main body

is divided into 3 parts: motor unit, torque sensor unit, controller unit. As shown in

Figure 1-1.

FEANF

LA i

o AL,
L
B 4H JrEEsH
KR 1-1

Figure 1-1

g




1.1 BHLINAE 1-2 frow:

Complete motor as shown in Figure 1-2:

B~ 1-2 241

Figure 1-2 complete motor

1.2 B EH AR T EAHWE 1-3 Fias:

1.2 Complete motor includes main body and chain wheel, as shown in Figure 1-3:

BN 1-3 46 K F B4 1F
Figure 1-3 Main body and Chain wheel



1.3 EHE=KIFPHmE 2-4 fias:

1.3 Three main parts as shown in figure 2-4:

TIHEAR KA AL

Torque sensor unit

I aR AT

Controller unit

T

Motor unit

KIs 1-4
Figure 1-4



1.4 EAEHKFFMER 1-5:

1.4 The remaining parts as shown in figure 1-5:

e

i 41 B A w411

Rear cover

Rk Fe A s AT

Gear wheel

KR 1-5
Figure 1-5

Dust cover

Cover



—. FEREIRGHFFEARE

Central motor disassembly process

2.1 P EBEIZEETA

2.1 Central motor repair tool

FEAR T R B T, 75 E A B LB T RA N AT — 8. REM &l
TR IR T MRS A e i, W & 2-1 FoR .

In the process of the maintenance of this product, will need to use the
following tools: Allen wrench, circlip pliers, vice, phillips screwdriver,

screwdriver, and hammer. Shown as 2-1:

—_1

" —
=i
= D,

MRS Ry DAL
Auxiliary tool Gear pulling tool
K 2-1
Figure 2-1

22 F#. R Bl mA R

Chain wheel. cover. dust cover disassembly process

R AANAIRTE, FRTEL 5 A M5X14 W SABRIFEARIZET, B jGHCR B K
i, ARIG AT IR S AR AL 3 A4S M4 X 10 WEET Fe Bl 2b i 414 2 MIBET, BUR
mR AP, i 2-2 P

With an Allen wrench, tooth plate to remove 5 x 14 M5 inner hexangular set
screw cylinder, then remove the waterproof cover, then remove the cover
plate,then remove 3 M4 x 10 screws respectivelyand the 2 screws on dust cover,
and then remove the cover plate and dust cover. Shown as 2-2:

5



Kl7r 2-2
Figure 2-2

2.3 Bl RIFE

2.3 Motor rear cover disassembly process
EHRNASAET, FFER 4 D MaxX14 F LN ASAZRL, Wl 2-3 Fir.

With an Allen wrench, to remove four M4 x 14 round head hex socket screws. Shown

from Figure 2-3:



Kl7s 2-3
Figure 2-3

2.4 FRER KR A

2.4 Gear wheel disassembly process

R R EHHRER @30 Hh AR, MK RIDRE AR I, W& 2-4 PR,
Use the circlip pliers to remove ® 30 axis with the spring, remove wheel gear with gear
pulling tool.




Y Yy ey Ll

Whihdg b 5 AMRET [ 8 R FCIRET FLAL, IR N 7S AR T IR S i d v B 1
BRET, BTN Kiki%e.
Pull out the five screws in gear screw hole, and use the Allen wrench clockwise
rotation of the screw and remove the big gear.

K7~ 2-4

Figure 2-4

2.5 FRERSIFEH A

2.5 Torque components disassembly

PeBr AT R, JFH RS RERIME TR @15 K5, DU il 515
i) 5 A H B 2o T K] 2-5 PR

Remove the torqueoil seal and use circlip pliers to remove ® 15
circlip underoil seal, take out gasket. Pull out the cable connected
to the controller, shown as Figure 2-5:

Oil seal <3} # - Spring and gasket
8



¥R 2 connect cable

Femhih, B AR A AL

Tapping axis, torque sensor module
K7~ 2-5
Figure 2-5

2.6 FrRRIE SR A R LA

Remove the controller components and electrical components

2.6.1 PRFRHENAMSEHIRSAIERL, TRBRELIISRET, PG I8ET . E
BALTHhE R A bk g, i 2-6-1.

Removing the controller component connections with electrical

components, remove line pressing board screw, rivet welding pieces

9



of screw. Pay attention to on the riveting welding pieces of elastic

washer, see figure 2-6-1.

HNFEAE A Riveting weld piece [EZEHR Line pressing board

K7 2-6-1
Figure 2-6-1

2.6.2 RERFENLAM: 4 D MAX 12 HFPTRIRET, BOHEALAM:, ank 2-6-2.
2.6.2 Remove motor components four M4 x 12 cross countersunk head screw,
remove the motor components, shown from 2-6-2.

4 Jb M4 X

12 #2%TH7 B M4*12 screw place HHLZH1F Motor component

10



........

R Je e ki ke 41 4F take off nylon gear assembly

KR 2-6-2

2.6.3 FRERFEHIZHIEHES 2 > M3 X6 T UTKIRE], FH—F IR ] [A) T 5 2k
R, BB ARSI RALE, RIS LR, WKl 2-6-3 7R, Remove the two
screws M3 X 6 from the bottom of the controller, use the screw driver to press the
line card, take off the controller assembly, pull out the controller wiring harness

M3/X 6 BRET FLAT FrBR 26 -~ B 42 il % S 28 the position of M3 X6, pull out the

controller wiring harness

11



=. FEHI RS ZE R central motor installation

process

3.1 IEH| 2 H 1223 controller installation

WK 3-1 HiEhl g 2T, I 2 D M3X6 T FUTEKIRET 224 i 25 K
#. Put the controller into the main body, and put the two M3 X 6 screws to the
bottom of the controller

Eos = 2 BN AL ZE N the three black wires entrance this hole

M3 X 6 WRE] FLA

M3 X 6 screw position

KR 3-1

3.2 LA K23 motor assembly installation

3.2.1 TR EHHABEHSGEHIEE FT-EMS0L JEHE I8, WE R 3-2-1. Paint the

12



grease FT-EM50L to the nylon gear balance, like below picture

KR 3-2-1

3.2.2 ¥ e iRt AR anER 3-2-2 235 a3k . Put the nylon gear to the main
body like below

K7 3-2-2

3.2.3 Ml = Ak, RN 3-2-3 A E % de, JREE 4 4 MaX 12 124,
Put the motor to the position of below main body, like below picture and fix the four
M4 X 12 screws

X 12 W24T

K7 3-2-3

3.2.4 ¥ 3 MR R E T 3 MR A L. Put the three spring washers to
the three riveting-welding chips

13



W IE Bt #OR riveting-welding chips

W IREE F DL R B B ] 3 A M2.5 X 4 A S BAT A, R 2 4 M2.5 X
4 7 SRR B IR 2R, a2 S ALE L, WK 3-2-4
FlT78. Use the three M2.5 X 4 screws to locking the riveting-welding chips and
spring washers

connect line

B P B S BT R 2R A 24T riveting-welding chips screws
KR 3-2-4

3.3 71540142225 Torque sensor installation

3.3.1 4 3N R BRI L B R IR EURAL B, FRR oS B4 2t E AL, 2R

JE AL L e 22 B AR TR I, 1 3-3-1 FlT 7 . Install the three compressed

springs to below picture position of the main body, and entrance the connect line of

magnetic core to the main body hole, then make sure the locating plate of magnetic
14



core install to compressed spring

compressed spring

e 2k o 77 i E AR FLAL the hole of connect line and through main body

15



71~ 3-3-1 three position plates shown as Figure 3-3-1

3.3.2 ¥ R N AR, M ERL CER, MR I By R,
Kl 3-3-2.

3.3.2 press the torgue sensor into the main body and confirm the connect cable
connecting well .afterwards install the copper gasket and circlip

JIE 51 H 28 IE#ELE torgue sensor and connecting cable from controller

AN

K7 3-3-2

Bk K% copper gasket and circlip

3.3.3 # HK2212 IR Bkl G B 2222, R N B R 38, K] 3-3-3
Install the HK2212 ball bearing as shown picture and put the copper gasket and
circlip as shown Figure 3-3-2

16



K78 3-3-3

17



334 ¥ EM A R R AL b, IR RN R 2 T, R FEALH
FrrEfi &, ik 3-3-4 Fios.

3.3.4 put the locating pin onto the torgue sensor unit and press the big bearing into
the main body .Take notice of position of locating pin on big bearing as shown Figure
3-3-4

SENLEH\ locating pin

EI7R 3-3-4
3.4.5 ARG M, ZAE R, IR REALR, N 703 HHIE R L4+
Confirm the installation without problem .Install the circlip and put line card into the
wiring harness and then seal up the line card and wiring harness with 703 sealing

18



glue as shown Figure 3-4-5.

KME&H, WK 3-4-5,
\/ 5

3-4-5

3.4.6 e AR B, 5 2B 2R o A d RO KR 5 ARIRET,  dnfA
3-4-6 iR

3.4.6 install the waterproof cover and sealing ring and then install the dust cover as
well as cover and locked them as shown picture 5 .As shown Figure 3-4-6

KI7R 3-4-6
3.4.7 e A HLUL 5 A M5 X 14 BEET [ e 78 A4k L, 2B /K o an il 3-4-7 Fir
TNo
3.4.7 The chain wheel is fixed on the main body by 5 PCS M5*14 screws and install
the waterproof cover as shown Figure 3-4-7

KN 3-4-7

19



